
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION

Off ice
73-720  Fred War ing  Dr .  #100

Pa lm Deser t ,  CA 92260

wate rboards .ca .gov /co lo rador ive r /

ORDER R7-2022-0008

Order Information

Discharger: Mission Springs Water District
Facility: Alan L. Horton Wastewater Treatment Plant
Address: 14601 Verbena 

Desert Hot Springs, California 92240
County: Riverside County
WDID: 7A330109012
GeoTracker ID: WDR100033271

I, PAULA RASMUSSEN, Executive Officer, hereby certify that the following is a full, 
true, and correct copy of the order adopted by the California Regional Water Quality 
Control Board, Colorado River Basin Region, on April 12, 2022.

Original signed by
PAULA RASMUSSEN  
Executive Officer

https://www.waterboards.ca.gov/coloradoriver/


ORDER R7-2022-0008
MISSION SPRINGS WATER DISTRICT
ALAN L. HORTON WASTEWATER TREATMENT PLANT

Contents

Findings ........................................................................................................................... 1

Wastewater Treatment Facility and Discharge ............................................................ 2

Hydrogeologic Conditions ............................................................................................ 3

Basin Plan, Beneficial Uses, and Regulatory Considerations ...................................... 5

Antidegradation Analysis ............................................................................................. 7

Stormwater ................................................................................................................ 10

CEQA and Public Participation .................................................................................. 10

IT IS HEREBY ORDERED ............................................................................................ 11

A. Effluent Limitations .......................................................................................... 11

B. Receiving Water Limitations ............................................................................ 11

C. Discharge Prohibitions .................................................................................... 12

D. Discharge Specifications ................................................................................. 12

E. Pretreatment Provisions .................................................................................. 13

F. Sludge and Solids Limitations ......................................................................... 14

G. Special Provisions ........................................................................................... 14

H. Standard Provisions ........................................................................................ 15

Attachment A—Vicinity Map ............................................................................................ 1

Attachment B—Facility Layout ........................................................................................ 1

Attachment C—Process Flow Diagram ........................................................................... 1

Monitoring and Reporting Program R7-2022-0008 ..................................................... 1

A. Sampling and Analysis General Requirements ................................................. 1

B. Influent Monitoring ............................................................................................ 4

C. Effluent Monitoring ............................................................................................ 4

D. Domestic Water Supply Monitoring ................................................................... 5



ORDER R7-2022-0008 2 
MISSION SPRINGS WATER DISTRICT 
ALAN L. HORTON WASTEWATER TREATMENT PLANT

E. Groundwater Monitoring ................................................................................... 6

F. Sludge Monitoring ............................................................................................. 7

G. Reporting Requirements ................................................................................... 7



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION

ORDER R7-2022-0008

WASTE DISCHARGE REQUIREMENTS
FOR

MISSION SPRINGS WATER DISTRICT, OWNER/OPERATOR
ALAN L. HORTON WASTEWATER TREATMENT PLANT

DESERT HOT SPRINGS-RIVERSIDE COUNTY

The California Regional Water Quality Control Board, Colorado River Basin Region 
(Regional Water Board) hereby makes the following Findings:

1. Mission Springs Water District (MSWD or Discharger) owns and operates a 
wastewater collection, treatment and disposal system and provides sewerage 
service to portions of the city of Desert Hot Springs. The Alan L. Horton 
Wastewater Treatment Plant (WWTP or Facility) has a design treatment capacity 
of 2.436 million gallons-per-day (MGD) and currently discharges approximately 2.1 
MGD into eight evaporation/ percolation ponds. The Facility is assigned California 
Integrated Water Quality System (CIWQS) number CW-395089, Waste Discharger 
Identification (WDID) number 7A330109012, and GeoTracker Global Identification 
number WDR100033271.

2. The WWTP is located at 14601 Verbena Drive, Desert Hot Springs in Riverside 
County, located in the southeast ¼ of the northeast ¼ of Section 6, Township 3 
South, Range 5 East, San Bernardino Baseline & Meridian, 33°56'35.15"N 
Latitude, -116°29'35.77"W Longitude. The Assessor’s Parcel Number (APN) is 
656-050-009. The Facility’s location is shown in Attachment A, and the Facility 
layout is shown in Attachment B, made part of this Order by reference.

3. The WWTP was most recently regulated by Waste Discharge Requirements 
(WDRs) per Order R7-2014-0049, which was adopted by the Regional Water 
Board on June 26, 2014. This Order is adopted to rescind and replace 
Order R7-2014-0049 as the WWTP’s operative WDRs for discharges of 
wastewater to groundwater.

4. On October 25, 2021, the Discharger submitted an application and Report of 
Waste Discharge (ROWD) to the Regional Water Board, requesting the WDRs be 
updated to reflect existing and proposed changes to the WWTP. The recent and 
proposed changes consist of: (1) Removing the existing channel grinder and four 
influent pumps and installing four 6-inch Vaughn submersible chopper pumps to 
better treat solids in the waste stream; (2) installing an odor control system at the 
influent pump station and headworks areas to better control nuisance odors; (3) 
adding three additional percolation ponds to accommodate the increase in flow 
rates associated with the installation of sewer pipelines; and (4) installation of a 



ORDER R7-2022-0008 2 
MISSION SPRINGS WATER DISTRICT 
ALAN L. HORTON WASTEWATER TREATMENT PLANT

cloth filter unit to reduce the amount of settleable solids reaching the percolation 
ponds, thereby minimizing the clogging of the soils underlying the percolation 
ponds. 

5. This Order updates the WDRs to comply with current laws and regulations 
applicable to the discharge and includes the operational changes requested by the 
Discharger. 

Wastewater Treatment Facility and Discharge

6. The WWTP consists of preliminary, primary, and secondary treatment, and solids 
and effluent disposal systems. Including the proposed modifications, the 
preliminary treatment system consists of four chopper pumps, an odor control 
system, one channel auger, one grit vortex inducer, two grit pumps, and two grit 
classifiers. Primary and secondary treatment units consist of five extended 
aeration units, five secondary clarifiers, one cloth filter, and eight 
evaporation/percolation ponds. The WWTP components that are used for 
treatment are described below and the Process Flow Diagram for the WWTP is 
shown in Attachment C.

7. Untreated wastewater flows from the influent pump station to the preliminary 
treatment system, Wastewater from the preliminary treatment system gravity 
flows to one or more of the five extended aeration units for primary and 
secondary treatment. Two of the extended aeration units have treatment 
capacities of 0.26 MGD each, the third has a treatment capacity of 0.42 MGD, 
and the remaining two have treatment capacities of 0.75 MGD each. Effluent 
from the extended aeration units then gravity flows to the secondary clarifiers and 
then either through the cloth filter to the evaporation/percolation ponds or directly 
to the evaporation/percolation ponds for disposal.

8. Scum and sludge from the five secondary clarifiers are pumped to a 2.0-meter 
skid mounted belt filter press. The scum, sludge, grit, and screenings are loaded 
into trailers daily and hauled offsite by a private contractor. The trailers are 
hauled offsite for advanced treatment including lime stabilization and “Class A” 
standards. (See 40 C.F.R. part 503.) For emergency operation only, eleven 
asphalt bottom sludge drying beds are also available for service. 



ORDER R7-2022-0008 3 
MISSION SPRINGS WATER DISTRICT 
ALAN L. HORTON WASTEWATER TREATMENT PLANT

9. The Discharger’s Self-Monitoring Reports (SMRs) from January 2018 through June 
2021 characterize the WWTP effluent as follows:

Table 1. Effluent Characterization

Constituent Units Average Maximum Minimum

Flow MGD 1.91 2.13 1.75

20o C BOD51 mg/L2 18.5 43 8.5

TSS3 mg/L 6.6 16.6 2

pH s.u.4 7.34 7.56 6.95

Total Dissolved 
Solids (TDS) mg/L 621 784 492

Total Nitrogen 
(TN)

mg/L 15.4 41 0.18

Nitrate as N mg/L 2.1 14 ND

Hydrogeologic Conditions

10. Annual precipitation in the region averages about 5 inches. Annual 
evapotranspiration rate in the vicinity is approximately 60 inches.

11. There are no surface waters in the vicinity of the evaporation/percolation ponds. An 
ephemeral wash borders the northeast corner of the WWTP. The site is protected 
from flooding by an earthen berm and a 3.5-foot tall block wall on the north. An 
earthen berm covered with rock rip-rap starts at the northeast corner and extends 
southward for channeling floodwater outward and away from the Facility. The 
Discharger states that the site is adequately protected from a 100-year storm 
event.

12. There are no domestic wells within 1,000 feet of the on-site 
evaporation/percolation ponds. 

1 5-day biochemical oxygen demand at 20 degrees Celsius.
2 milligrams per Liter
3 Total Suspended Solids
4 Standard pH units



ORDER R7-2022-0008 4 
MISSION SPRINGS WATER DISTRICT 
ALAN L. HORTON WASTEWATER TREATMENT PLANT

13. Water supply to the community is from groundwater production wells located in the 
Mission Creek Subbasin. MSWD’s domestic supply sample is taken from a tap at 
Well 29, which is one of their production wells. TDS in the water supply averages 
about 615 mg/L based on values reported in MSWD’s SMRs from January 2018 
through June 2021.

14. Regional groundwater flow in the area is generally from northwest to southeast in 
the Mission Creek Subbasin.

15. Groundwater monitoring data collected from monitoring wells MW-1, MW-2, and 
MW-3 during the period from January 2018 through June 2021 show the following 
average characteristics:

Table 2. Groundwater Monitoring Data

Constituent Units MW-1 
Upgradient

MW-2 
Downgradient

MW-3  
Downgradient

Depth to 
Groundwater Ft bgs 191 174.3 167.6

TDS mg/L 660 683 723

Total Nitrogen mg/L 3.22 6.37 5.13

Nitrate as N mg/L 2.03 6.29 6.61

Sulfate mg/L 221 263.6 280.7

Chloride mg/L 75.1 74.6 81.9

Fluoride mg/L 0.538 0.437 0.827

Aluminum mg/L ND ND ND

16. The Discharger reports that the soil in the vicinity of the WWTP, from ground 
surface to twenty-five feet beneath ground surface, is coarse, clean, whitish gray, 
dry sand. From a depth of twenty-five to twenty-eight feet below ground surface, 
the soil is sandy silt, light brown in color and slightly porous. Thereafter, the soil 
is similar to that in the first twenty-five feet, except it is much finer and has traces 
of silt in it. The infiltration rate is 0.67 feet per day. The depth to groundwater has 
ranged from 167 to 191 feet below ground surface (bgs). 

17. The site is located in a seismically active desert region. 



ORDER R7-2022-0008 5 
MISSION SPRINGS WATER DISTRICT 
ALAN L. HORTON WASTEWATER TREATMENT PLANT

Basin Plan, Beneficial Uses, and Regulatory Considerations

18. The Water Quality Control Plan for the Colorado River Basin Region (Basin Plan)5

designates beneficial uses, establishes water quality objectives (WQOs), and 
contains implementation programs and policies to achieve those WQOs for all 
waters addressed through the plan. Pursuant to Water Code section 13263, 
subdivision (a), WDRs must implement the Basin Plan and take into consideration 
the beneficial uses to be protected, the WQOs reasonably required for that 
purpose, other waste discharges, the need to prevent nuisance, and the provisions 
of Water Code section 13241.

19. The Facility is located within the Coachella Hydrologic Unit, and the Basin Plan 
designates the following beneficial uses for groundwater:

a. Municipal Supply (MUN),
b. Industrial Supply (IND), and
c. Agricultural Supply (AGR).

20. Adopted pursuant to Water Code section 13263, this Order prescribes WDRs for 
waste discharges that are not subject to regulation under Clean Water Act 
section 402 (33 U.S.C. § 1342).

21. These WDRs implement the Basin Plan’s numeric and narrative WQOs for 
groundwater and surface waters established by the Basin Plan and other 
applicable state and federal laws and policies. The numeric WQOs for MUN-
designated groundwater incorporates the primary and secondary maximum 
contaminant levels (MCLs) for drinking water specified in California Code of 
Regulations, title 22 (Title 22), section 64421 et seq. This means that MUN-
designated groundwater shall not contain taste- or odor-producing substances in 
concentrations that adversely affect beneficial uses as a result of human activity.

22. It is the policy of the State of California that every human being has the right to 
safe, clean, affordable, and accessible water adequate for human consumption, 
cooking, and sanitary purposes. (Wat. Code, § 106.3.) This Order promotes that 
policy by requiring discharges to meet MCLs protective human health, ensuring 
that water is safe for domestic use. 

23. The discharge authorized by this Order, except for discharges of residual sludge 
and solid waste, are exempt from the solid waste requirements of California Code 
of Regulations, title 27, section 20005 et seq. This exemption is based on section 
20090, subdivisions (a) and (b) of title 27 of the California Code of Regulations, 
which provides that discharges of domestic sewage or wastewater to land, 

5 The Basin Plan was adopted on November 17, 1993 and most recently amended on January 8, 2019.



ORDER R7-2022-0008 6 
MISSION SPRINGS WATER DISTRICT 
ALAN L. HORTON WASTEWATER TREATMENT PLANT

including but not limited to evaporation ponds, percolation ponds, or subsurface 
leach fields are not subject to the requirements of title 27 if the following exemption 
conditions are met:

a. The applicable regional water board has issued WDRs, reclamation 
requirements, or waived such issuance;

b. The discharge is in compliance with the applicable water quality control 
plan; and

c. The wastewater does not need to be managed according to chapter 11, 
division 4.5, title 22 of the California Code of Regulations as a “hazardous 
waste.”

24. The discharge of waste authorized by these WDRs satisfies the conditions to be 
exempted from the requirements of title 27 of the California Code of Regulations, 
because (1) the discharge is regulated by these WDRs; (2) these WDRs will 
ensure the discharge complies with the Basin Plan; and (3) the discharge will not 
be of a “hazardous waste.”

25. Consistent with Water Code section 13241, the Regional Water Board, in 
establishing the requirements contained herein, considered factors including, but 
not limited to, the following:

a. Past, present, and probable future beneficial uses of water. 